
On Admission

Bloods ☐

Inc Coag

Ca/PO4/Mg

CXR ☐

Urine dip ☐

Ascitic tap in all 
patients with 

ascites ☐

regardless of 
coag

Request 

abdo US ☐

Consider LMWH 
for VTE 

prophylaxis ☐

Alcohol

Record Daily 
intake ____ 

if high follow 
below

IV pabrinex

2 pairs TID

☐

Symptom 
triggered 

lorazepam as per 
GMAWS 

☐

Refer to 
substance misuse 

on 4626

Infections

Sepsis? 

Y ☐ N ☐

Suspected 
Source of 
Infection

___________

Sepsis 6 and IV 
Abx as per 

Lanarkshire 
guidelines ☐

If ascitic WCC 
>500 or 

polymorphs >250 
– treat as SBP

IV co-amoxiclav
☐

20% albumin 
1.5g/kg day 1 ☐
1g/kg day 3 ☐

AKI and/or 
hyponatraemia

RIFLE AKI criteria

Creatine ↑26 
over 48hrs

Creatinine 1.5x 
baseline over 7d

UO <0.5mls/hr 
over 6 hrs

Suspend all 
diuretics and 

nephrotoxics☐

Fluid resuscitate 
with 0.9% Saline 

☐

Fluid balance 
chart and aim for 

UO >0.5ml/kg 
and MAP >80 ☐

GI bleeding

Fluid resuscitate 
and complete the 
AUGIB bundle ☐

IV terlipressin
2mg QID (unless 
contraindicated) 

☐

IV co-amoxiclav
☐

If INR >2.0 or 
platelets <50 

then dw
haematology and 

correct ☐

Transfuse aiming 
for Hb 70-80 ☐

Dw oncall
surgical team re 

endoscopy ☐

Confusion/ 
Encephalopathy

Consider 
Precipitants

-GI bleeding

-Constipation

-Dehydration

-Sepsis

Lactulose 20-
30ml QID or 
phosphate 
enemas ☐

Aiming 2 soft 
motions per day

Rifaxamin

550mg BD ☐

Consider 
subdural and CTB 
if appropriate ☐
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